



- inspection
- evaluation
- research

**construction materials**

H. H. HOLMES TESTING LABORATORIES, INC.

Report No. 1

170 Shepard Avenue - Wheeling, Illinois 60090 - Area Code 708 541-4040 - Fax: 708-537-9098

August 9, 1995

Lab No. CH 2378

File No. 9265.1

Applied Concrete Technology, Inc.  
P.O. Box 4015  
Arlington Heights, IL 60006-4015

Re: Daley Plaza

REPORT OF TESTS

Subject : Length Change of Hardened Concrete  
Source : Tiger Concrete  
Date Sampled : 7-21-95  
Specification : ASTM C-157

REPORT OF TESTS

<u>Shrinkage (%)</u>	Bar #1	Bar #2	Bar #3
7 Days (Dry Cure)	0.031	0.030	0.039
14 Days (Dry Cure)	0.034	0.033	0.042
21 Days (Dry Cure)	0.039	0.040	0.048
28 Days (Dry Cure)	0.042	0.044	0.049

Respectfully submitted,

Todd R. Nelson  
Vice President

Kenneth M. Clibourn  
Laboratory Director